«WEARTECH» SP.Z.O.O.

str. Józefa Piłsudskiego 23, Skawina, Poland, 32-050

Tel. +48 536 056 976

E-mail: weartech@weartech.pro



INSPECTION CERTIFICATE EN 10204-3.1

DESCRIPTION OF GOODS	CERAMIC TILES	SIZE	500X500X4
INVOICE NO.	E2207121		500X500X6
			500X500X10
DESCRIPTION PROPERTIES	FACTORY TESTING		
NET WEIGHT	1965,00	GROSS WEIGHT	1973,00
PACKING	PALLET	TOTAL	2
SAMPLING LOCATION		PRODUCTION SITE AND WAREHOUSE	
SAMPLING METHOD		RANDOM SAMPLING	
NO.	ITEM	UNIT	TEST RESULT
1	$\mathrm{AL_2O_3}$	%	≥92%
2	BULK DENSITY	G/CM ³	≥3.60
3	FLEXURAL STRENGTH	MPA	220
4	COMPRESSIVE STRENGTH	MPA	≥1050
5	FRACTURE TOUGHNESS	K _{IC}	≥3.2
6	ROCKWELL HARDNESS	HRA	≥82
7	VICKERS HARDNESS	HV20	≥950
8	WERA VALUE	CM ³	≤0.25
9	APPEARANCE	/	QUALIFIED
10	COLOR	/	WHITE

THIS IS CERTIFY THAT THE BATCH OF GOODS ARE ALL PRODUCED BY WEARTECH SP.Z.O.O.

THE QUALITY IS QUALIFIED AND MEETS INDUSTRY STANDARTS.